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1 TEST RESULT CERTIFICATION

Aoplicant: June Life Inc.
PP ' 649 Front Street, Suite 100, San Francisco, CA 94111, United States
i Guangdong Galanz Microwave Oven and Electrical Appliances Manufacturing Co., Ltd.
Manufacturer:

25 Ronggui Nan Road, Shunde, Foshan, Guangdong P.R. China

Product Description: | Toaster Oven

JCP02, JCHO2

Two models are identical in circuitry and electrical, mechanical and Physical
construction, the difference is model number. for trading purpose; We prepare JCP02 for
test

Model Number:

Trade Mark: GALANZ, june

Measurement Procedure Used:

APPLICABLE STANDARDS

STANDARD TEST RESULT

FCC 47 CFR Part 2, Subpart J
FCC 47 CFR Part 15, Subpart E

PASS

The above equipment was tested by EMTEK(SHENZHEN) CO., LTD.. The test data, data evaluation, test
procedures, and equipment configurations shown in this report were made in accordance with the
procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as described in
this report is in compliance with the requirements of FCC Rules Part 2 and Part 15.407

The test results of this report relate only to the tested sample identified in this report.

Date of Test : April 11, 2018 to May 09, 2018

Prepared by : W g’V‘ ’

Doris Su /Tester

Sevin Li / Supervisor

Approve & Authorized Signer : \75 j

Lisa Wang/Manager

Reviewer :
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Characteristics

Description

Device style

5G WIFI (Slave equipment without radar detection function)

IEEE 802.11 WLAN
Mode Supported

X1802.11a(20MHz channel bandwidth)
[X1802.11 n(20MHz channel bandwidth)
X1802.11n(40MHz channel bandwidth)
X1802.11ac(20MHz channel bandwidth)
[X1802.11ac(40MHz channel bandwidth)
X1802.11ac(80MHz channel bandwidth)

802.11 a:6,9,12,18,24,36,48,54Mbps;
802.11n(HT20)/ac(HT20): MCS0-MCS7;

Data Rate 802.11n(HT40): MCS0-MCS7;
802.11ac(HT40):MCS0-MCS7;
802.11ac(VHT80):MCS0-MCS7;

Modulation OFDM with BPSK/QPSK/16QAM/64QAM for 802.11alg/n;

Operating Frequency
Range

WIFI 5G Mode Frequency Number of
Band Range(MHz) channels
802.11a/n(HT20)/ac(VHT20) |5180-5240 4
g;‘ﬂ'd | 802.11n(HT40)/ac(VHT40) |5190-5230 2
802.11 ac(VHT80) 5210 1
802.11a/n(HT20)/ac(VHT20) |5260-5320 4
gg‘r']'d“_A 802.11n(HT40)/ac(VHT40) |5270-5310 2
802.11 ac(VHT80) 5290 1
802.11a/n(HT20)/ac(VHT20) |5500-5700 11
gg‘r:IdII-C 802.11n(HT40)/ac(VHT40) |5510-5670 5
802.11 ac(VHT80) 5530-5610 2
802.11a/n(HT20)/ac(VHT20) |5745-5825 5
ol i |802.11n(HT40)/ac(VHT40) |5755-5795 2
802.11 ac(VHT80) 5775 1

Transmit Power Max

16.38 dBm for UNII Band |
14.62 dBm for UNII Band II-A
15.69 dBm for UNII Band 1I-C
15.52 dBm for UNII Band Il

Antenna Type FPC antenna
Antenna Gain 4.09dBi
Smart system XISIsoO CIMIMO

Power supply

XJIAC 120V/60Hz

Note: for more details, please refer to the User’s manual of the EUT.
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3 SUMMARY OF TEST RESULT
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FCC Part Clause Test Parameter Verdict Remark
15.407 (a) o .

15.407 (e) 99% , 6dB and 26dB Bandwidth PASS
15.407 (a) Maximum Conducted Output Power PASS
15.407 (a) Peak Power Spectral Density PASS
15.407 (b) Radiated Spurious Emission PASS
15.407(g) Frequency Stability PASS
15.407 (b)(6) Power Line Conducted Emission PASS
15.207

15.407(a) I

15203 Antenna Application PASS

NOTE1: N/A (Not Applicable)

NOTEZ2: According to FCC OET KDB 789033 D2 General UNII Test Procedures New Rules v01r02, In
addition, the radiated test is also performed to ensure the emissions emanating from the device cabinet

also comply with the applicable limits.

RELATED SUBMITTAL(S) / GRANT(S):

This submittal(s) (test report) is intended for FCC ID: 2AJGA-CH18A filing to comply with Section 15.247 of
the FCC Part 15, Subpart E Rules.
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4 TEST METHODOLOGY
4.1 GENERAL DESCRIPTION OF APPLIED STANDARDS

According to its specifications, the EUT must comply with the requirements of the following standards:
FCC 47 CFR Part 2, Subpart J

FCC 47 CFR Part 15, Subpart E
FCC KDB 789033 D2 General UNII Test Procedures New Rules v01r04
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
FCC KDB 662911 D02 MIMO With Cross Polarized Antenna V01

4.2 MEASUREMENT EQUIPMENT USED

EMITEK
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4.2.1 Conducted Emission Test Equipment
EQUIPMENT MER MODEL SERIAL LAST DUE CAL.
TYPE NUMBER NUMBER CAL.
Test Receiver Rohde & Schwarz ESCI 26115-010-0027| May 20, 2017 May 19, 2018
L.I.S.N. Rohde & Schwarz ENV216 101161 May 20, 2017 May 19, 2018
50Q Coaxial Switch Anritsu MP59B 6100175589 May 21, 2017 May 20, 2018
Voltage Probe Rohde & Schwarz ESH2-Z3 100122 May 21, 2017 May 20, 2018
Pulse Limiter Rohde & Schwarz ESH3-72 100006 May 20, 2017 May 19, 2018
I.S.N Teseq GmbH ISN T800 30327 May 21, 2017 May 20, 2018
4.2.2 Radiated Emission Test Equipment
EQUIPMENT MODEL SERIAL DUE CAL.
TYPE MFR NUMBER | NUMBER LAST CAL
EMI Test Receiver Rohde & Schwarz ESU 1302.6005.26 May 21, 2017 May 20, 2018
Pre-Amplifier HP 8447F 2944A07999 May 20, 2017 May 19, 2018
Bilog Antenna Schwarzbeck VULB9163 142 May 20, 2017 May 19, 2018
Loop Antenna ARA PLA-1030/B 1029 May 20, 2017 May 19, 2018
Horn Antenna Schwarzbeck BBHA 9170 | BBHA9170399 [ May 21, 2017 May 20, 2018
Horn Antenna Schwarzbeck BBHA 9120 D143 May 20, 2017 May 19, 2018
Cable Schwarzbeck AK9513 ACRX1 May 21, 2017 May 20, 2018
Cable Rosenberger N/A FP2RX2 May 21, 2017 May 20, 2018
Cable Schwarzbeck AK9513 CRPX1 May 21, 2017 May 20, 2018
Cable Schwarzbeck AK9513 CRRX2 May 21, 2017 May 20, 2018
4.2.3 Radio Frequency Test Equipment
EQUIPMENT MER MODEL SERIAL LAST DUE CAL.
TYPE NUMBER NUMBER CAL.
Spectrum Analyzer Agilent E4407B 88156318 May 21, 2017 May 20, 2018
Signal Analyzer Agilent N9010A My53470879 May 21, 2017 May 20, 2018
Power meter Anritsu ML2495A 0824006 May 21, 2017 May 20, 2018
Power sensor Anritsu MA2411B 0738172 May 21, 2017 May 20, 2018
Spectrum Analyzer Agilent E4407B 88156318 May 21, 2017 May 20, 2018

Remark: Each piece of equipment is scheduled for calibration once a year.

TRF No.: FCC 15.407/A
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4.3 DESCRIPTION OF TEST MODES

The EUT has been tested under its typical operating condition.

The EUT configuration for testing is installed on RF field strength measurement to meet the Commissions
requirement and operating in a manner which intends to maximize its emission characteristics in a
continuous normal application.

The Transmitter was operated in the normal operating mode. The TX frequency was fixed which was for the
purpose of the measurements.

Test of channel included the lowest and middle and highest frequency to perform the test, then record on this
report.

Those data rates ([X]802.11a: 6 Mbps; [X]802.11n (HT20): MCSO0; [X]802.11n (HT40): MCS0; [X]|802.11ac
(HT20): MCSO0; [X]802.11ac (HT20): MCSO0; [X]802.11ac (HT40): MCSO0; [X|802.11ac (HT80): MCS0) were
used for all test.

Pre-defined engineering program for regulatory testing used to control the EUT for staying in continuous
transmitting and receiving mode is programmed.

TRF No.: FCC 15.407/A Page 7 of 157 Report No.: ES180411018W02 Ver.1.0
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Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
36 5180 44 5220
40 5200 48 5240
Frequency and Channel list for 802.11n(HT40)/ac(VHT40):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
38 5190
46 5230
Frequency and Channel list for 802.11ac(VHT80):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
42 5210

Test Frequency and Channel for 802.11a/n(HT20)/ac(VHT20):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
36 5180 40 5200 48 5240

Test Frequency and channel for 802.11n(VHT40)/ac(VHT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
38 5190 N/A N/A 46 5230

Test Frequency and channel for 802.11ac(HT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
42 5210 N/A N/A N/A N/A
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Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
52 5260 60 5300
56 5280 64 5320
Frequency and Channel list for 802.11n(VHT40)/ac(VHT40):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
54 5270
62 5310
Frequency and Channel list for 802.11ac(VHT80):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
58 5290

Test Frequency and Channel for 802.11a/n(HT20)/ac(VHT20):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
52 5260 56 5280 64 5320

Test Frequency and channel for 802.11n(HT40)/ac(VHT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
54 5270 N/A N/A 62 5310

Test Frequency and channel for 802.11ac(VHT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
58 5290 N/A N/A N/A N/A

TRF No.: FCC 15.407/A

Page 9 of 157

Report No.: ES180411018W02 Ver.1.0



DXIwifi 5G with UNII Band 11-C

Frequency and Channel list for 802.11a/n(HT20)/ac(VHT20):

EMITEK

Access to the World

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
100 5500 116 5580 132 5660
104 5520 120 5600 136 5680
108 5540 124 5620 140 5700
112 5560 128 5640
Frequency and Channel list for 802.11n(VHT40)/ac(VHT40):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
102 5510 126 5630
110 5550 134 5670
118 5590
Frequency and Channel list for 802.11ac(VHT80):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
106 5530
122 5610
Test Frequency and Channel for 802.11a/n(HT20)/ac(VHT20):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
100 5500 120 5600 140 5700

Test Frequency and channel for 802.11n(VHT40)/ac(VHT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
102 5510 118 5590 134 5670

Test Frequency and channel for 802.11ac(VHT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
106 5530 N/A N/A 122 5610
TRF No.: FCC 15.407/A Page 10 of 157 Report No.: ES180411018W02 Ver.1.0
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Frequency and Channel list for 802.11a/n(HT20)/ac(VHT20):
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Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
149 5745 157 5785 165 5825
153 5765 161 5805
Frequency and Channel list for 802.11n(HT40)/ac(VHT40):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
151 5755
159 5795
Frequency and Channel list for 802.11ac(VHT80):
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
155 5775
Test Frequency and Channel for 802.11a/n(HT20)/ac(VHT20):
Lowest Frequency Middle Frequency Highest Frequency
Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
149 5745 157 5785 165 5825

Test Frequency and channel for 802.11n(HT40)/ac(VHT40):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
151 5755 N/A N/A 159 5795

Test Frequency and channel for 802.11ac(VHT80):

Lowest Frequency

Middle Frequency

Highest Frequency

Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz)
155 5775

TRF No.: FCC 15.407/A
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5 FACILITIES AND ACCREDITATIONS
5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

Bldg 69, Majialong Industry Zone District, Nanshan District, Shenzhen, China
The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.10 and CISPR
Publication 22.

5.2 LABORATORY ACCREDITATIONS AND LISTINGS
Site Description
EMC Lab. . Accredited by CNAS,2016.10.24
The certificate is valid until 2022.10.28
The Laboratory has been assessed and proved to be in compliance with
CNAS-CL01:2006 (identical to ISO/IEC 17025:2005)
The Certificate Registration Number is L2291.

Accredited by TUV Rheinland Shenzhen 2016.5.19
The Laboratory has been assessed according to the requirements
ISO/IEC 17025.

Accredited by FCC, August 03, 2017
Designation Number: CN1204

Test Firm Registration Number: 882943
Accredited by A2LA, July 31, 2017

The Certificate Registration Number is 4321.01.

Accredited by Industry Canada, November 29, 2012
The Certificate Registration Number is 4480A.

Name of Firm : EMTEK(SHENZHEN) CO., LTD.

Site Location . Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, China

TRF No.: FCC 15.407/A Page 12 of 157 Report No.: ES180411018W02 Ver.1.0
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6 TEST SYSTEM UNCERTAINTY

The following measurement uncertainty levels have been estimated for tests performed on the
apparatus:

Parameter Uncertainty

Radio Frequency +1x107-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5C
Humidity 3%

Measurement Uncertainty for a level of Confidence of 95%

TRF No.: FCC 15.407/A Page 13 of 157 Report No.: ES180411018W02 Ver.1.0



EMITEK

Access to the World

7 SETUP OF EQUIPMENT UNDER TEST

7.1 RADIO FREQUENCY TEST SETUP
The WLAN component’s antenna ports(s) of the EUT are connected to the measurement instrument per an

appropriate attenuator. The EUT is controlled by PC/software to emit the specified signals for the purpose of
measurements.

Measurement
Instrument

EUT Attenuator

7.2 RADIO FREQUENCY TEST SETUP

The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the
standards: ANSI C63.10. The test distance is 3m.The setup is according to the requirements in Section
13.1.4.1 of ANSI C63.10-2013 and CAN/CSA-CEI/IEC CISPR 22.

Below 30MHz:

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna (loop antenna). The Antenna should be positioned with its plane vertical at the specified distance
from the EUT and rotated about its vertical axis for maximum response at each azimuth about the EUT. The
center of the loop shall be 1 m above the ground. For certain applications, the loop antenna plane may also
need to be positioned horizontally at the specified distance from the EUT.

Above 30MHz:

The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and turntable
azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°,
and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

Above 1GHz:

(Note: the FCC’s permission to use 1.5m as an alternative per TCBC Conf call of Dec. 2, 2014.)

The EUT is placed on a turntable 1.5 meters above the ground in the chamber, 3 meter away from the
antenna. The maximal emission value is acquired by adjusting the antenna height, polarisation and turntable
azimuth. Normally, the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°,
and the receive antenna has two polarizations Vertical (V) and Horizontal (H).

(a) Radiated Emission Test Set-Up, Frequency Below 30MHz

Turntable
EUT

Test

08m Receiver

T

Ground Plane Coaxial Cable
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(b) Radiated Emission Test Set-Up, Frequency Below 1000MHz

‘ ]
- 3m —
Turntable
\ EUT 1mto4m
Test A
: 0.8m
Receiver | |

| 7
Ground Plane } Coaxial Cable

(c) Radiated Emission Test Set-Up, Frequency above 1000MHz

[—]

l— 3m <

Turntable 4m j
\ EUT

. —
1.5m 4 amplifier] | Receiver
ATATATAYA |

S Absorber

L
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7.3 CONDUCTED EMISSION TEST SETUP

The mains cable of the EUT (maybe per AC/DC Adapter) must be connected to LISN. The LISN
shall be placed 0.8 m from the boundary of EUT and bonded to a ground reference plane for
LISN mounted on top of the ground reference plane. This distance is between the closest points
of the LISN and the EUT. All other units of the EUT and associated equipment shall be at least
0.8m from the LISN.

Ground connections, where required for safety purposes, shall be connected to the reference
ground point of the LISN and, where not otherwise provided or specified by the manufacturer,
shall be of same length as the mains cable and run parallel to the mains connection at a
separation distance of not more than 0.1 m.

According to the requirements in Section 13.1.4.1 of ANSI C63.10-2013 Conducted emissions
from the EUT measured in the frequency range between 0.15 MHz and 30 MHz using CISPR
Quasi-Peak and average detector mode.

__Reference
< Ground Reference
. EUT Auxiliary Ground
EMI Receiver — Equipment
0Q
LISN /7 8oom Boim LISN
A |

TRF No.: FCC 15.407/A Page 16 of 157 Report No.: ES180411018W02 Ver.1.0
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AC INPUT
7.5 SUPPORT EQUIPMENT
ltem Equipment Mfr/Brand Model/Type No. FCCID Series No. | Note
N/A N/A N/A N/A N/A N/A N/A
Notes:

1. All the equipment/cables were placed in the worst-case configuration to maximize the emission during

the test.

2. Grounding was established in accordance with the manufacturer’s requirements and conditions for the
intended use.
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8 TEST REQUIREMENTS
8.1 BANDWIDTH MEASUREMENT

8.1.1 Applicable Standard

According to FCC Part 15.407(a)(1) for UNII Band |

According to FCC Part 15.407(a)(2) for UNII Band II-A and UNII Band II-C
According to FCC Part 15.407(a)(3) for UNII Band IlI

According to FCC Part 15.407(e) for UNII Band I

According to 789033 D02 Section 1I(C)

According to 789033 D02 Section II(D)

8.1.2 Conformance Limit

No limit requirement.
The minimum 6 dB emission bandwidth of at least 500 KHz for the UNII Band llI.

8.1.3 Test Configuration

Test according to clause 6.1 radio frequency test setup

8.1.4 Test Procedure

Connect the antenna port(s) to the spectrum analyzer input. Using the spectrum analyzer Channel
Bandwidth mode, configure the spectrum analyzer as shown below

B The following procedure shall be used for measuring (26 dB) power bandwidth:

Center Frequency: test Frequency

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold.

X dB Bandwidth: 26 dB

Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.

B Minimum Emission Bandwidth for the UNII Band IlI

Center Frequency: test Frequency

Set RBW = 100 kHz

Set VBW = 3 - RBW

Detector = Peak

Trace mode = max hold

Sweep = auto couple

X dB Bandwidth: 6 dB

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may be
employed if it implements the functionality described above.

B The following procedure shall be used for measuring (99 %) power bandwidth:

Set center frequency to the nominal EUT channel center frequency.

Set span = 1.5 times to 5.0 times the OBW.

Set RBW =1 % to 5 % of the OBW

Set VBW 2= 3 - RBW

Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be used.
Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

Use the 99 % power bandwidth function of the instrument (if available).

If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered and
directly summed in power units. The recovered amplitude data points, beginning at the lowest frequency, are
placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as the lower frequency.
The process is repeated until 99.5 % of the total is reached; that frequency is recorded as the upper
frequency. The 99% occupied bandwidth is the difference between these two frequencies.
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8.1.5 Test Results

X] 802.11a mode

Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) (MHz) (MHz) (MHz)
UNII CH36 5180 20.21 16.94 N/A N/A
Band | CH40 5200 29.01 17.06 N/A N/A
CH48 5240 21.26 16.90 N/A N/A
UNII CH52 5260 22.26 16.86 N/A N/A
Band II-A CH56 5280 21.70 16.82 N/A N/A
CH64 5320 37.17 17.22 N/A N/A
UNII CH100 5500 35.46 17.66 N/A N/A
Band II-C CH120 5600 34.68 17.94 N/A N/A
CH140 5700 38.92 20.94 N/A N/A
UNII CH149 5745 39.04 18.70 N/A N/A
Band Ill CH157 5785 31.65 17.18 N/A N/A
CH165 5825 23.34 16.90 N/A N/A
Note:
N/A (Not Applicable)
X] 802.11 n(HT20) mode
Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) (MHz) (MHz) (MHz)
UNII CH36 5180 33.53 18.22 N/A N/A
Band | CH40 5200 27.81 17.94 N/A N/A
CH48 5240 26.25 17.94 N/A N/A
UNII CH52 5260 24.86 17.86 N/A N/A
Band II-A CH56 5280 23.98 17.86 N/A N/A
CH64 5320 29.89 18.02 N/A N/A
UNII CH100 5500 37.96 18.50 N/A N/A
Band II-C CH120 5600 39.48 18.98 N/A N/A
CH140 5700 39.84 24.14 N/A N/A
UNII CH149 5745 39.60 20.22 N/A N/A
Band Ill CH157 5785 37.04 18.50 N/A N/A
CH165 5825 29.69 18.06 N/A N/A
Note:
N/A (Not Applicable)
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X 802.11 ac(VHT20) mode

EMITEK

Access to the World

Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) (MHz) (MHZz) (MHz)
UNII CH36 5180 31.09 18.26 N/A N/A
Band | CH40 5200 31.61 18.10 N/A N/A
CH48 5240 20.05 17.90 N/A N/A
UNII CH52 5260 23.46 17.82 N/A N/A
Band II-A CH56 5280 25.22 17.90 N/A N/A
CHe4 5320 29.97 17.94 N/A N/A
UNII CH100 5500 37.28 18.74 N/A N/A
Band II-C CH120 5600 37.52 19.02 N/A N/A
CH140 5700 39.98 23.26 N/A N/A
UNII CH149 5745 38.84 19.26 N/A N/A
Band III CH157 5785 37.96 18.26 N/A N/A
CH165 5825 26.29 17.94 N/A N/A
Note:
N/A (Not Applicable)
X 802.11n(HT40) mode
Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) (MHZz) (MHZz) (MHz)
UNII CH38 5190 60.92 36.52 N/A N/A
Band | CH46 5230 45.16 36.44 N/A N/A
UNII CH54 5270 41.34 36.28 N/A N/A
Band II-A CHe2 5310 57.62 36.44 N/A N/A
UNII CH102 5510 63.70 36.60 N/A N/A
Band II-C CH118 5590 60.18 36.60 N/A N/A
CH134 5670 78.68 40.28 N/A N/A
UNII CH151 5755 74.33 36.92 N/A N/A
Band llI CH159 5795 60.26 36.52 N/A N/A
Note:
N/A (Not Applicable)
X1 802.11ac(VHT40) mode
Temperature : 28°C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) (MHz) (MHz) (MHz)
UNII CH38 5190 57.94 36.44 N/A N/A
Band | CH46 5230 49.39 36.28 N/A N/A
UNII CH54 5270 41.63 36.28 N/A N/A
Band II-A CHe2 5310 58.10 36.44 N/A N/A
UNII CH102 5510 72.49 36.60 N/A N/A
Band II-C CH118 5590 71.13 36.92 N/A N/A
CH134 5670 76.72 40.36 N/A N/A
UNII CH151 5755 74.97 37.00 N/A N/A
Band llI CH159 5795 70.49 36.68 N/A N/A
Note:
N/A (Not Applicable)
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EMITEK

Access to the World

X 802.11ac(VHT80) mode

Temperature : 28C Test By: King Kong
Humidity : 65 %
Band Channel Channel 26dB EBW 99% OBW Limit Verdict
Number Freq. (MHz) (MHz) (MHz) (MHz)
UNII CH42 5210 80.56 75.44 NA | NA
Band |
UNII
Band LA | CH58 5290 80.72 75.44 N/A N/A
NIl CH106 5530 80.40 74.96 N/A N/A
Band I-C | 1400 5610 82.64 75.60 NA | NA
UNII CH155 5775 81.20 75.28 NA | NA
Band Il
Note:
N/A (Not Applicable)
I UNII Band Il
Temperature : 28C Test By: King Kong
Humidity : 65 %
Operation Channel Channel Freq. 6dB EBW . .
Mode Number (MHz) (MHz) Limit (MHz) | Verdict
CH149 5745 16.30 500 PASS
802.11a CH157 5785 16.30 500 PASS
CH165 5825 16.26 500 PASS
80211 CH149 5745 17.02 500 PASS
(Hfzo;] CH157 5785 16.98 500 PASS
CH165 5825 17.02 500 PASS
802,11 CH149 5745 17 .26 500 PASS
(VH'ngf CH157 5785 16.86 500 PASS
CH165 5825 16.82 500 PASS
802.11n CH151 5755 35.41 500 PASS
(HT40) CH159 5795 35.33 500 PASS
802.11ac CH151 5755 35.49 500 PASS
(VHT40) CH159 5795 35.33 500 PASS
802.11ac CH155 5775 75.12 500 PASS
(VHT80) :
Note:
N/A (Not Applicable)
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EMITEK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11a Frequency(MHz) 5180
Spectrum mv'""
Ref Level 30.00 dBm Offset 14,50 db & RBW 300 kHz
Att 30de SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] -1.70 dB|
e 28.2120 MHz
Occ Bw 16.943056943 MHz
10 s s 5 IBSE;{IngGEI"ln
‘ Z|
. . 1’““""WNW
-10 dBm f’// \\‘w‘\
o
=21 unm—w.%w Hom pee ;J |
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1] 5.185874 GHz | 6.79 dBm | | i
T 1] 5.1716883 GHz | -2.66 dBm Oce Bw 16.943056943 MHz |
T2 i 5.1886314 GHz | -5.22 dbm |
mz| 1] 5.168282 GHz | -19.26 dém |
D3, M2 1] 28.212 MHz | -1.70 dB
"[ Measuring... MUUARLLLE i 4
Date: 16.APR.2018 17:22:21
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11a Frequency(MHz) 5200
Spectrum mv'""
Ref Level 30.00 dBm Offset 14,50 db & RBW 300 kHz
Att 30de SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] -0.06 dB|
e 29.0110 MHz
Occ Bw 17.062037063 MHZ
1o e wu 5 QDai.n?uchl'ln
R T ey B Z
. i
-10 dBm
M2 am D
.18 d
0 aam—:!gml_ﬂ!w dBm V\M’W
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1] 5.204196 GHz | 7.41 dBm | | i
T 1] 5.1914885 GHz | -2.55 dBém Oce Bw 17.062937063 MHz |
T2 i 5.2085514 GHz | -2.72 dBm |
mz| 1] 5.186773 GHz | -19.32 dém |
D3, M2 1] 20,011 MHz | -0.06 dB
"[ Measuring... MUUARLLLE R (60e 4

Date: 16.APR.2018 17:19:07
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EMITEK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11a Frequency(MHz) 5240
Spectrum mvz
Ref Level 30.00 dem  Offset 14,50 db & RBW 300 kHz
Att 30de SWT 1 ms & YBW 1 MHz  Mode Sweep
@ 1Pk Max
D3[1] -0.33 dB
20 dam 21.2590 MHz|
Occ Bw 16.903096903 MHz
10 dBm M1 6.73 dBm
5.2447950 GHz|
[ rrarmnn .
i g{ P | \,{
-10 dem /
ol g
—oaem——D1 -18.270 dBm )
Rkl s P
Bm
-40 dBm
-30 dBm
-60 dBrmn
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.244795 GHz | 6.73 dbm | | j
T1 1! 5.2315285 GHz | -3.19 dBm Occ Bw 16.903096903 MHz |
T2 L 52484316 GHz | -2.37 dBm |
L 1] 5.22965 GHz | -16 .94 dBm |
D3| M2 i 1 21.250 MHz | -0.33 dB !
) [ Measuring...  WRNNERCED mi‘;?fsi;i %
Date: 16.APR.2018 17:25:42
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Emission Bandwidth&99% Occupied Bandwidth

Test Model

Test Model

UNII Band [I-A

EMITEK

Access to the World

802.11a Frequency(MHz) 5260
Spectrum mv.“.r
Ref Level 30.00 dem  Offset 14,50 db & RBW 300 kHz
Att 30de SWT 1ms @ YBW 1MHz  Mode Sweep

@ 1Pk Max
D3[1] 0.34 dB
50'danm 22.2580 MHz|
Occ Bw 16.863136863 MHz
10 dem e M1[1] 5.75 dBm
‘_J{M e R T 5.2533270 GHz
0 dem:
-10 dBm
Mz/ D3
-20 dAm—] ¥ D3
D1 -21.250 dbrm =
me‘ m
| Ag Bt e
-40 dBm
-50 dBm
-60 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc X-value Y-value Function Function Result
vp f | I i i I
M1 f 5.253327 GHz | 5.75 dBm [ 1
T1 1 52515684 GHz | -2.81 dBm Occ Bw 16.963136863 MHz |
T2 1 5.2684316 GHz | -2.52 dBm
Mz 1] 5,249051 GHz | -21.43 dem |
D3, M2 1] 22,258 MHz | 0.34 de
‘[ ] Measuring... MUUARLLLE "i‘;fzs;:}: 4
Z
Date: 16.APR.2018 17:27:17
] m o m q
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A

802.11a Frequency(MHz) 5280
Spectrum mv‘""
Ref Level 30,00 dBm  Offset 14,50 db & RBW 300 kHz
Att 30de  SWT 1ms @ VBW 1 MHz Mode Sweep

@ 1Pk Max

D3[1] -0.18 de|
50/dan 21.6980 MHZ|
Occ Bw 16.823176823 MHz
10 dBm res M1[1] 5.04 dBm|
R, S 5.2746450 GHZ
form P e
i 1y ey 2
-10 dBm \
M2 \Dd
-20.dBr—rn1 20,960 d&™ i
L B b e i U

AR
-40 dem
=50 dBm
-60 dBm
CF 5.28 GHz 1001 pts Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |

M1 1| 5274645 GHz 5.04 dbm | | ]
i 1 £.2716084 GHz -3.14 dBm Qcc Bw 16.823176823 MHz
T2 1 5.2884316 GHz -3.98 dBm
S | 1] 5.269131 GHz -21.27 dém |
3, M2 1] 21,698 MHz -0.18 d8

i | measuring...  WEARRARES “34:‘253':;: Y

Date: 16.APR.2018 17.28.08
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Emission Bandwidth&99% Occupied Bandwidth

EMITEK

Access to the World

UNII Band [I-A

Test Model 802.11a Frequency(MHz) 5320
Spectrum :nv::
Ref Level 30.00 dBm  Offset 14,50 db @ RBW 300 kHz
Att 30 de SWT 1ms @ VBW 1 MHz Mode Sweep

@ 1Pk Max
D3[1] 0.48 dB)]
20 dBm 35.1650 MHZz|
Occ Bw 17.222777223 MHz
10 dBm +M1[1] 5.42 dBm|
| o] 5.3235560 GHz|
0 dBm + T,i
-10 dBm \\
M2 )
BB —tn1 20,680 g8 il —
1 -20,680 d T
-30 dBm
-4 dBm
S0 dBm
-60 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.323556 GHz 5.42 dBm | | )
ijz 1 £.3114885 GHz | -4.18 dBm Occ Bw 17.222777223 MHz |
T2 1 5.3287113 GHz -7.16 dBm
A 1] 5.302777 GHz | -21.00 dBm |
p3| M2 1] 35.165 MHz 0.48 dB
) [ Measuring..  MREREELEN “i‘;‘:'fiéf y

Date: 16.APR.2018 17:26:58
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Emission Bandwidth&99% Occupied Bandwidth

Test Model 802.11a

Spectrum

EMITEK

Access to the World

UNII Band II-C
Frequency(MHz)

5500

Ref Level 30.00 dBm

Att 30 d& SWT

Offset 14,50 dB & RBW 300 kHz
1 ms & YBW

1MHz Mode Sweep

@ 1Pk Max

20 dBm

D3[1]

10 dBm

Occ Bw
Mi[1]M1

L

0 dBmr

W\M‘“’\ ﬁ\.w\_/w/\.

i 5.5059940 GHz

0.40 dB|

35.4450 MHZz|
17.662337662 MHz
7.20 dBm

-10 dBm
M2

Eﬁﬁﬁpol -18.710 dBm:

-30 dBm

-40 dBm

-S0 dBm

-60 dBm

CF 5.5 GHz

1001 pts

Span 40.0 MHz

Marker
X-value |

¥-value | Function |

Function Result |

Type | Ref | Trc |
m1| 1
T1
T2
M2/
D3

5.505994 GHz
£.4814885 GHz |
5.5091508 GHz

5.482977 GHz |

M2 35,445 MHz

[ Ll

7.29 dBm |
-3.80 dBm
-7.70 dBm

-18 .61 dém |
0.40 dB

Oce Bw |

17.662337662 MHz '_

Il

Measuring...

Date: 16.APR.2018 17:31:14

Emission Bandwidth&99% Occupied Bandwidth

[T ) Lo y

UNII Band [I-C

Test Model 802.11a Frequency(MHz) 5600
Spectrum :nvz
Ref Level 30.00 dBm  Offset 14.50 dB @ RBW 300 kHz
Att 30 de SWT 1ms @ VBW 1MHz Mode Sweep

@ 1Pk Max
D3[1] -0.10 dB
20 dam 34.6850 MHZz|
Occ Bw 17942057942 MHz
10 dBm M1[1}11 6.00 dBm
[ e S S 56057140 GHz|
— _}/ s, | A \V\
T2
-10 dBm
M2 ,v-*"/ %Wm D3
ARt 20,000 dém ot
[t
-30 dBm
-4 dBm
-50 dBm
-60 dBm
CF 5.6 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
Mm1| 1 5.605714 GHz 6.00 dBm | | )
jijz 1 £.5813287 GHz | -5.35 dBm QOcc Bw 17.942057942 MHz |
T2 1 5.6092707 GHz -8.98 dBm
Mz, 1] 5.584605 GHz | -20.07 dém |
p3| M2 1] 34.685 MHz -0.10 dB
) [ Measuring... “i‘;ffiéf y
Date: 16.APR.2018 17:31:50
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Emission Bandwidth&99% Occupied Bandwidth

Test Model 802.11a

EMITEK

Access to the World

UNII Band [I-C

Frequency(MHz) 5700
Spectrum :nv::
Ref Level 30,00 dBm  Offset 14,50 0B @ RBW 300 kHz
Att 30 dB SWT 1 ms & VBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] ~0.48 dp|
20 dBm 38.9210 MHz|
Occ Bw 20.939060939 MHz
{oBi ML[1]ML 6.57 dBm
[V NP ST SUU I IR S 5.7059140 GHz
0 dBmr \
-10 dem: -1 f/ 12
]
M2 et A b 2
i 03
ZrcfBr—tD1 -19.430 dBm e S
-30 dBm
-40 dBm
50 dBm
60 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1] 5.705914 GHz 6.57 dbm | | ]
T1 1 5.69005 GHz | -13.71 dBm Ot Bw 20.929060939 MHz |
T2 1 5710989 GHz -13.75 dBm
vz |1 5.680653 GHz | -19,16 dBm |
pa| mz| 1] 38,921 MHz -0.48 dB

‘.'[

Measuring...

Date: 16.APR.2018 17:33:02
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EMITEK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
Test Model 802.11a Frequency(MHz) 5745
Spectrum mv'""
Ref Level 30.00 dBm Offset 14,50 db & RBW 300 kHz
Att 30 de SWT ims & YBW 1 MHz  Mode Sweep
@ 1Pk Max
D3[1] -0.63 dB|
20 dBm 39.0410 MHz,
Occ Bw 18.701298701 MHz
10 am o i 57 ;BSEQQuch:Z"
| st A L rd
0dem i
;,/
-10 dBm
i3 o gy — Mm»“‘d“% E
Begpar=tiDi -10.210 dam =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.748996 GHz | 6.79 dBm | | 1
T1 1 5.735969 GHz | -9.09 dem Occ Bw 18.701298701 MHz |
T2 1 5.7546703 GHz | -11.56 dBm |
m2| 1] 5725539 GHz | -18,93 dBm |
D3, M2 1] 30,041 MHz | -0.63 db
T [ Measuring... I.IIIIII. mi‘:l'lsdiéi %
Date: 16.APR.2018 18:04:54
Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
Test Model 802.11a Frequency(MHz) 5785
Spectrum :nvz
Ref Level 30.00 dBm  Offset 14.50 dB & RBW 300 kHz
Att 30 de SWT 1ms @ VBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] -0.46 dp
20 dam 31.6480 MHZ|
Occ Bw 17.182817183 MHz
10 dBm ral M1[1] 5.64 dBm
WA — e - 5.7797650 GHz
0 dem = R{
-10 dBm M}jj
>
,fwj:.,)wﬁl 20,350 dbm et [:w
-30 dBm
-4 dBm
-S0 dBm
-60 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result
M1 1 5.779765 GHz | 5.64 dBm | | 1
T1 1 57764486 GHz | -5.29 dBm Occ Bw 17.182617183 MHz |
T2 1 5.7936314 GHz | -6.27 dBm |
m2| 1] 5769216 GHz | -20,33 dBm |
D3, M2 1] 31.648 MHz | -0.46 dB
"[ Measuring... EEUMRRNEY “i‘;j.iﬂ:g i
Date: 16.APR.2018 18:06:04
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EMITEK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
Test Model 802.11a Frequency(MHz) 5825

Spectrum mv'""
Ref Level 30.00 dem  Offset 14,50 db & RBW 300 kHz
Att 30de SWT 1 ms & YBW 1 MHz  Mode Sweep
@ 1Pk Max
D3[1] 0.25 dB|
20 dam 23.3370 MHz
Occ Bw 16.903096903 MHz
10 dBm Iﬂl[ 1] I.‘i.lf:l dBm
I I— L. . s 5.8285160 GHz
odBm: Ty e
/ |
-10 dBm /
M2 // \'“\ o
0 B pr— b TN
D1 20,620 dEm =
N b v\m
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.828516 GHz | 5.18 dbm | | j
T1 1| 5.8165285 GHz | -4.20 dBm Occ Bw 16.903096903 MHz |
T2 L 55334316 GHz | -3.60 dBm |
L 1] 58136591 GHz | -20,65 dBm
D3, M2 1] 23,337 MHz | 0.25 dB
il Measuring...  QUMRRRLED "i‘;ffﬁl 4
Z

Date: 16.APR.2018 18:07:11
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EMITEK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11n(HT20) mode Frequency(MHz) 5180
Spectrum mv.“.r
Ref Level 30,00 dBm  Offset 14,50 dB & RBW 300 kHz
Att 30de SWT 1ms @ YBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] -0.29 de|
50'danm 33.5260 MHz
Occ Bw 18.221778222 MHz
S ve. M. 5 1137(;.95:]gudcﬂl'!n
b e Wv v Z
0 dem: ;\}J i ,\{
-10 dBm /
M2 e
W;ﬂw.am dhrm AN o3 |
-30 dem
-40 dBm
-50 dem
-60 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _ Function Function Result |
M1 1 5.187193 GHz | 6,43 dBm | | 1
T1 1 5171049 GHz | -2.24 dBm Occ Bw 18.221778222 MHz |
T2 1] 5.1892707 GHz | -5.43 dBm
M2 |1 5,165135 GHe | -19.56 dBm |
D3, M2 1 33,526 MHz | -0.22 dB
il | ™easuring...  MRANMRLED "i‘;jiss':g 4
Date: 16.APR.2018 18:08:37
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11n(HT20) mode Frequency(MHz) 5200
Spectrum mv.“.r
Ref Level 30,00 dBm  Offset 14,50 dB & RBW 300 kHz
Att 30de SWT 1ms @ YBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] 0.09 dB
50'danm 27.8120 MHz
Occ Bw 17.942057942 MHz
10 dBm M1 Mi[1] 7.01 dBm
Mwﬂa(nw_\/,ﬁ_mwwmn 5.1960440 GHz
.
odBm ;—,} W’\’\T‘i
-10 dBm
M2 \ D3
—reEr——D1 -18.990 difn
/wa\/-u“ AW
-30 dem
-40 dBm
-50 dem
-60 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _ Function Function Result |
M1 1 5.196044 GHz | 7.01 dBm | | 1
T1 1 51911289 GHz | -1.61 dBm Occ Bw 17.942057942 MHz |
T2 1] 5.2090709 GHz | -2.36 dBm
M2 |1 5,188971 GHe | -16.64 dBm |
D3, M2 1 27.812 MHz | 0.09 de
il | ™easuring...  MRANMRLED "i‘;j.%':;’: 4
Date: 16.APR.2018 18:09:51
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EMITEK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11n(HT20) mode Frequency(MHz) 5240

Spectrum mv'""

Ref Level 30.00 dem  Offset 14,50 db & RBW 300 kHz

Att 30de SWT 1 ms & YBW 1 MHz  Mode Sweep
@ 1Pk Max
D3[1] 0.00 dB|
20 dam 26.2540 MHz|
Occ Bw 17.942057942 MHz|

10 dBm MI1[ ¥ 7.11 dBm
5.2452750 GHz|
DdB’T‘ T_}—' WWWW 5 3

-10 dBm / B&
[P / 5
!
aoBm—o1, 18908 dom R - ———
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.245275 GHz | 7.11 dbm | | j
T1 1| 5.2310889 GHz | -1.95 dBm Occ Bw 17.942057942 MHz |
T2 L 5.240031 GHz | -2.22 dBm |
L 1] 5227732 GHz | -16,91 dém |
D3, M2 1] 26.254 MHz | -0.00 dB
) [ Measuring...  WRNNERCED mi:laﬂ:;?; y
Date: 16.APR.2018 18:14:06
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Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11n(HT20) mode Frequency(MHz) 5260

Spectrum :nvz
Ref Level 30.00 dBm  Offset 14.50 dB @ RBW 300 kHz
Att 30 de SWT 1ms & VBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] -0.22 dB|
20 dam 24.8550 MHz|
Occ Bw 17.862137862 MHz
10 dem rA1 M1[1] 6.27 dBm|
[t R 5.2571630 GHZ|
0 dBm ¥ o [z
-10 dBm
M:y/ \.\
03
=2EroBm=—{01_-18.630 db; H]
A, |
~30 dem
-40 dBm
50 dBm
60 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.257163 GHz 637 dbm | | ]
T1 1 5.2510889 GHz -2.27 dBm Occ Bw 17.862137862 MHz
T2 1] 5268051 GHz -2.60 dBm
Mz I 1] 5249291 GHz -19,63 dBém |
pz| mz| 1] 04,855 MH? -0.52 dB
y T —
[ ] Measuring...  WELLERRLN 1‘;?.4:‘15'% y

Date: 16.APR.2018 181514

Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11n(HT20) mode Frequency(MHz) 5280

Spectrum mvz
Ref Level 30.00 dem  Offset 14,50 db @ RBW 300 kHz
Att 30 dB SWT 1ms & VBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] -0.30 dB
20 dBm 23.9760 MHZz|
Occ By 17.862137862 MHz
10 dBm B M1[1] 6.17 dBm|
0 S S SUv s 5.2746050 Ghz
0 dBm =
-10 dBm \
M2, \\
—6-dBr—D1 -12.830 aaﬁ/ e
WWW VR e, W.M
-30dBm
-40 dBm
-50 dBm
-60 dBrm
CF 5.28 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 5.274605 GHz | 6.17 dBm | 1
Tl 1 £.271049 GHz -2.63 dBm Oce Bw 17.862137862 MHz
T2 1 52880111 GHz | -2.88 dBm
[ 1] 5.269211 GHz -20,23 dém |
D3, M2 1] 23,076 MHz | -0.30 dB
i T Seomrs. GRRD N

Date: 16.APR.2018 18:17:26
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A

Test Model 802.11n(HT20) mode Frequency(MHz) 5320
Spectrum mv'""
Ref Level 30.00 dBm Offset 14,50 db & RBW 300 kHz
Att 30de SWT ims & YBW 1 MHz  Mode Sweep

@ 1Pk Max
D2[1] -0.28 dB
o0 dam 29.8900 MHz
Occ Bw 18.021978022 MHz
10 dBm M1l - azq; .D'rrgudcul.ln
I AT S LN ! w 2
odem L \’VV;
-10 dBm //r
g =
dBrr—1D1 20,218 dem e el
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.324795 GHz | 5.79 dBm | | 1
T1 1 5,3110889 GHz | -3.25 dBm Occ Bw 18.021378022 MHz |
T2 1 5.3201100 GHz | -3.74 dBm |
m2| 1] 5.307732 GHz | -20,13 dBm |
D3, M2 1] 20.80 MHz | -0.38 db
il Measuring...  GEUARRAED Tesra y
Date: 16.APR.2018 18:18:21
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Emission Bandwidth&99% Occupied Bandwidth
802.11n(HT20) mode

Test Model

Emission Bandwidth&99% Occupied Bandwidth

Test Model

Spectrum

EMITEK

Access to the World

UNII Band [I-C

Frequency(MHz) 5500

(=]

Ref Level 30.00 dBm
Att 30 dB

Offset 14,50 db & RBW 300 kHz

SWT 1ms @ YBW 1 MHz Mode Sweep

@ 1Pk Max

20 dam

D3[1] -0.27 dB

37.9620 MHZz|

10 dBm

Occ Bw

mM1}4g

18.501498501 MHz|
7.42 dBm

0 dBm

e,

5y

MW’T“MM'&_\“,‘//—J/\JWW 5.5048350 GHz|

-10 dBm
2

om0 -18.580

-30 dBm

dBm e B N

-40 dBm

-30 dBm

-60 dBrmn

CF 5.5 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc

X-value |

Y-value

Function

Function Result

|

M1
T1
T2
Mz |
D3

M2

[ e e )

5,504835 GHz |
5.400059 GHz |

5,5004705 GHz |
5481019 GHz |

37,062 MHz |

7.42 dBm
2,69 dBm
-6.08 dBm

-18.02 dém |

-0.27 d&

Occ Bw | 18.501498501 MHz |

I

] Measuring... 604018

Date: 16.APR.2018 18:19:05

802.11n(HT20) mode

18:10:06 7

UNII Band II-C

Frequency(MHz) 5600

Date: 16.APR.2018 18:20:54

TRF No.: FCC 15.407/A

Page 34 of 157

Report No.: ES180411018W02

Spectrum mv‘""
Ref Level 30,00 dBm  Offset 14,50 db & RBW 300 kHz
Att 30de  SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.44 dB|
20 dBm 39.4810 MHZ|
Occ Bw 18.981018981 MHz
ftiBi Mq1] 6.60 dBm
"y 5.6046750 GHz|
o 7_ WWWW—«F o,
S g
-10 dBm
2 o \MWM 03
[-sertimm=atn1 -15.400 dom =
-30 dBm
-40 dBm
=30 dBm
-60 dBm
CF 5.6 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1l 5.604675 GHz 6,60 dBm | [ ]
T1 1 5.5008402 GHz -4.28 dBm Occ Bw 18.981019981 MHz
T2 Y 5.6098302 GHz -10.39 dBm
Mz 1] 5.58006 GHz -19.99 dem |
D3 M2 1| 30.481 MHz 0.44 dB
\ o1
i I T ittt Y

Ver.1.0



Emission Bandwidth&99% Occupied Bandwidth

Test Model 802.11n(HT20) mode

EMITEK

Access to the World

UNII Band [I-C

Date: 16.APR.2018 18:22:17

TRF No.: FCC 15.407/A

Page 35 of 157

Frequency(MHz) 5700
Spectrum mvz
Ref Level 30.00 dem  Offset 14,50 db & RBW 300 kHz
Att 30de SWT 1 ms & YBW 1 MHz  Mode Sweep
@ 1Pk Max
mM2[1] -18.65 dBm|
20 dam 5.6801000 GHz|
Occ Bw 24.135864136 MHz|
ML M1[1] 6.85 dBm
10 dem
”L—JWWMHW 5.6927670 GHz|
0 dem:
-10 dBm e /) \ T2
2 MW N
b 0T 19,150 dom
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.692767 GHz | 6.65 dBm | | 1
T1 1! 5.6887712 GHz | -12.24 dbm Occ Bw 24.135864136 MHz |
T2 1 5.7120071 GHz | -12.45 dBm |
m2| 1] 56801 GHz | -18,65 dBm |
D3, M2 1 30.84 MHz | 1.88 do
Y . sot8
[ Measuring... "..llll. 1‘3:22;7 %

Report No.: ES180411018W02 Ver.1.0



Emission Bandwidth&99% Occupied Bandwidth

Test Model

Test Model

EMITEK

Access to the World

UNII Band IlI
802.11n(HT20) mode Frequency(MHz) 5745
Spectrum mv.“.r
Ref Level 30.00 dBm Offset 14,50 db & RBW 300 kHz
Att 30de SWT 1ms @ YBW 1MHz  Mode Sweep
@ 1Pk Max
D3[1] 1.01 dB
50'danm 39.6000 MHz
Occ Bw 20.219780220 MHz|
10 dem MiT1] 7.09 dBm)|
w%mw’m\ﬂwww"-«w 5.7491560 GHZ
0 dem: -\A\
TFI/ X sy
-10 dBm — s \I:,\V
2 L Ao [ fy e\, D
FerdpfFo==i01 -18.910 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1] 5.740156 GHz | 7.08 dBm | | i
T1 1 57354096 GHz | -7.50 dBm Occ Bw 20.21878022 MHz |
T2 i 5.7556204 GHz | -11,38 dBm
mz| 1] 5.72538 GHz | -19.32 dém |
D3, M2 1] 39.6 MHz | 1.01 de
il | ™easuring...  MRANMRLED "i‘:zsg'::’: 4
Date: 16.APR.2018 18:22:11
Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
802.11n(HT20) mode Frequency(MHz) 5785
Spectrum mv‘""
Ref Level 30,00 dBm  Offset 14,50 db & RBW 300 kHz
Att 30de  SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] -0.10 deg|
50/dan 37.0430 MHZ
Occ Bw 18.501498501 MHz
. r M1[1] 6.67 dBm
|, P o 5.7796450 GHz
0 dBm: f L\%
-10 dBm
2 R Moo | o
“HBTH D1 -19.330 dBm —
-30 dBm
-40 dem
=50 dBm
-60 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.779645 GHz 6.67 dBm | | ]
i 1 5. 7757692 GHz -5.84 dBm Qcc Bw 18.501498501 MHz
T2 1 5.7942707 GHz -5.97 dBm
S | 1] 5.766179 GHz -19.40 dém |
3, M2 1] 37,043 MHz -0.10 d8
i I T 1‘;?.4:‘254':3 Y
Date: 16.APR.2018 18:24.06
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Emission Bandwidth&99% Occupied Bandwidth

Test Model 802.11n(HT20) mode

Att

Spectrum

Frequency(MHz)

EMITEK

Access to the World

UNII Band llI

5825

(=]

Ref Level 30.00 dBm

Offset 14,50 db & RBW 300 kHz

30de SWT 1ms & YBW 1 MHz

Mode Sweep

@ 1Pk Max

20 dam

D3[1]

10 dBm

Occ Bw
M1[1]1

0 dBm

pE e e P

JM 5.8310740 GHz|

0.02 dB|

29.6900 MHz|
18.061938062 MHz|
5.98 dBm)|

o

-10 dem

B

M2

S el
-30 dBm

D1, -20%20 dBm

-40 dBm

-30 dBm

-60 dBrmn

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc |

X-value

Y-value |

Function

Function Result |

M1
T1
M2

pz| Mz]

[ e e )

5.831074 GHz |

5.815969 GHz

5.834031 GHz |
5.811573 GHz |
20.60 MHz |

5.08 dBm
2,67 dBm
-3.02 dBm |

-20,50 dem |

0.02 db

Oco Bw |

18.061938062 MHz |

I

Date: 16.APR.2018 18:25:02
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EMITEK

Access to the World

Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5180
Spectrum mv.“.r
Ref Level 30,00 dBm  Offset 14,50 db @ RBW 300 kHz
Att 30de SWT 1ms @ YBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] 0.07 dB)]
50'danm 31.0890 MHz
Occ Bw 18.261738262 MHz
10 dBm Mi[1] M1 7.54 dBm
5.1871530 GH
i Tr_ﬁ_rt-f»ﬂfﬁf M e e v\.\\ ; o Z
-10 dBm %
hs L f‘/ L\'"‘“ P ot L D3
_2,5&%3& _-18%60 dem oy
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1] 1 5.187153 GHz | 7.54 dBm | | 1
T1 1 51710889 GHz | -2.41 dBm Occ Bw 18.261738262 MHz |
T2 1] 5.1893506 GHz | -6.00 dBm
m2| 1] 5166813 GHz | -18,62 dBm |
D3| M2 1] 31.089 MHz | 0.07 d8 |
il | ™easuring...  MRANMRLED "i‘:zsﬁ'::’: 4
Date: 16.APR.2018 18:26:10
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5200
Spectrum mv.“.r
Ref Level 30,00 dBm  Offset 14,50 db @ RBW 300 kHz
Att 30de SWT 1ms @ YBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] 0.23 dB)]
50'danm 31.6080 MHz
Occ Bw 18.101898102 MHz
10 dBm ka M1[1] 7.23 dBm
7] = ww—vu_,\ww%; 5.1944860 GHz|
0 dBm /?, \K
-10 dBm
NE-,- ey N\'\Nn D3
-wmﬁ D1 -18.770 dBm e Sy
-30 dBm
-40 dBm
-50 dBm
-60 dBrm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1] 1 5.194486 GHz | 7.23 dBm | | 1
T1 1 5191049 GHz | -1.70 dBm Occ Bw 18.101898102 MHz |
T2 1] 5.2091508 GHz | -2.39 dBm
m2| 1] 5186134 GHz | -18,79 dBm |
D3| M2 1] 31.608 MHz | 0.23 d8 |
il | Heasuring...  WHAMRANEY Teoro 4
Date: 16.APR.2018 18:27:01
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5240
Spectrum [@]
Ref Level 30.00 dBm Offset 14,50 dB & RBW 300 kHz
Att 30de SWT 1ms & YBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] -0.25 dB|
20 dam 28.0520 MHZ|
Occ Bw 17.902097902 MHz|
10 dBm M1[1M1 7.38 dBm
b Pt e et - 5.2458340 GHz|
i T;Jr’ w«.\/\,\w T‘i
/
-10 dBm
M 2
—raE—iD1_-18.620 Szamyr’ \”\4 £k
Lot S T e ]

Lo

-40 dBm
50 dBm
-60 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _ Function Function Result |
M1 1 5.245834 GHz | 7.38 dbm | | j
T1 1| 5.2311289 GHz | -1.78 dBm Occ Bw 17.902097902 MHz |
T2 L 5.240031 GHz | -2.15 dBm |
L 1] 5228372 GHz | -18,54 dBm
D3, M2 1] 28,052 MHz | -0.35 dB
) [ Measuring... I.IIIIII. mi‘:'z%ﬂ:éf y
Z
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5260

Spectrum :nvz

Ref Level 30.00 dBm Offset 14.50 dB @ RBW 300 kHz

Att 30 de SWT 1ms & VBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] -0.08 dB|
20 dam 23.4570 MHz|
Occ Bw 17.822177822 MHz
T M1[1L 6.54 dBm
[ _ 5.2652750 GHz
i s 5
0 dem S 7
-10 dEm /_)/ \
vig
Nz D
=2Acer——01 -10.470 dbm -
b WY T
f"é’“"“M Pt
230 dEm
-40 dBm
-S0 dBm
-60 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1| 5.265275 GHz 6,54 dBm | [ ]
T1 1 5.2510889 GHz -2.68 dBm Occ Bw 17.822177822 MHz
T2 1| 5.2689111 GHz -1.78 dBm
Mz 1] 5.248452 GHz -19.70 dém |
D3 M2 1| 23,457 MHz -0.08 de
Y <1
[ ] Measuring...  WANNERCED mi?l?‘zs‘:;z Y

Dater 16.APR.2018 18.28:45

Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5280

Spectrum mvz

Ref Level 30.00 dem  Offset 14,50 db @ RBW 300 kHz

Att 30 dB SWT 1ms & VBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] -0.10 dB
20 dBm 25.2150 MHz|
Occ Bw 17.902097902 MHz
10 dBm Mi1[ I]M-L 5.45 dBm
N =S PP OO .o 5.2859540 GHz
T 1 P12
0 dem: r
-10 dBm
M2 \\\03
odp L, T
D1 0,550 dBm = yoo,
O b w7 —
isind ]
-40 dBm
50 dBm
-60 dBrm
CF 5.28 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1l 1| 5.285954 GHz | 5.45 dbm | [ 1
Tl 1 £.271009 GHz -2.84 dBm Oce Bw 17.902097902 MHz
T 1| 5.2889111 GHz | -2.44 dBm
[ 1] 5.265774 GHz -20,58 dém |
D3, M2 1] 25,215 MHz | -0.10 dB
il | Measuring...  WRANMNLER "i?.f‘zsg':;: 4
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5320
Spectrum mv'""
Ref Level 30,00 dBm  Offset 1450 dB @ RBW 300 kHz
Att 30d8  SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] -0.23 dB
S 29.9700 MHz
Occ Bw 17.942057942 MHz
10 dBm M1[4] 5.65 dBm
5.3248350 GHz,
| B T . P—
odsm ] e
-10 dBm K\
M2 s
- 01 20,780 dem e PEEN.
™ e ="
-30 dBm
~40 dBm
-50 dBm
50 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _ Function Function Result |
M1 1] 5.324835 GHz | 5,65 dBm | [ 1
T1 1] 53111289 GHz | -2.57 dBm Occ Bw 17.942057942 MHz |
T2 1 5.3290709 GHz | -3.53 dBm |
el 1] 5,307133 GHz | ~20.66 dBm |
D3| M2 1] 20.07 MHz | -0.23 B |
il Measuring...  QUMRRRLED "i‘:fnig 4
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Emission Bandwidth&99% Occupied Bandwidth

EMITEK

Access to the World

UNII Band [I-C

Test Model 802.11ac(VHT20) mode Frequency(MHz) 5500
Spectrum mv.“.r
Ref Level 30,00 dBm  Offset 1450 dB @ RBW 300 kHz
Att 30 dB SWT 1ms & YBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] -0.72 dB
S 37.2830 MHz
Occ Bw 18.741258741 MHz
M1[} 8.04 dBm
HRE P e rw%ﬁmwv&{—‘—«w 5.5052350 GHz
0dBm = A
/ %
—FEReneD1 -17:950 dém [ i) o, D3
-30 dBm
~40 dBm
-50 dBm
50 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1] 5.505235 GHz | 5,04 dém | [ 1
T1 1] 5,4008492 GHz | -3.84 dBm Occ Bw 18.741258741 MHz |
T2 1 5.5095904 GHz | -8.93 dBm
el 1] 5462098 GHz | -17.71 dBm |
D3| M2 1] 37.282 MHz | -0.72.d |
‘[ ] Measuring... EEUMRRLEY ’“i‘:fl':;’; 4
Date: 16.APR.2018 18:31:33
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5600

Spectrum mv‘""
Ref Level 30,00 dBm  Offset 14,50 db & RBW 300 kHz
Att 30de  SWT 1ms @ VBW 1MHz Mode Sweep
@ 1Pk Max
D3[1] 0.25 dB|
20 dBm 37.5220 MHZzZ|
Occ Bw 19.020979021 MHZ
10 dBm M1[1]M1 6.86 dBm
et 5.6058740 GHz|
0 dBmr T3]
e
-10 dBm
M2
P D
eetredD1 10140 dBm Ry SN
-30 dBm
-40 dBm
=30 dBm
-60 dBm
CF 5.6 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1l 5.60587% GHz 6,66 0Bm | [ ]
T1 1 5.5008402 GHz -4.20 dBm Occ Bw 19.020079021 MHz
T2 Y 5.6098701 GHz -11.28 dBm
Mz 1] 5.582458 GHz -18.89 dém |
D3 M2 1| 37.522 MHz 0.25 dB
—_—
il I T it y
Date: 16.APR.2018 18:32:23
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Emission Bandwidth&99% Occupied Bandwidth

EMITEK

Access to the World

UNII Band [I-C

Test Model 802.11ac(VHT20) mode Frequency(MHz) 5700
Spectrum mv'""
Ref Level 30.00 dem  Offset 14,50 db & RBW 300 kHz
Att 30de SWT 1 ms & YBW 1 MHz  Mode Sweep

@ 1Pk Max
D3[1] 0.77 dB|
20 dam 39.9800 MHz|
Occ Bw 23.256743257 MHz
10 dBm [%k] M1[1] 6.25 dBm
5.6960440 GHz|
e Wm
0 dBm ("‘"‘—”HW\
;;J o]
4 o [ 1)
=28-cBrr 01 -18.750 dBm
-30 dBm
-40 dBm
-30 dBm
-60 dBrmn
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _ Function Function Result |
M1 1 5596044 GHz | 6.25 dbm | | j
T1 1| 5.6891708 GHz | -11.78 dbm Occ Bw 23.256743257 MHz |
T2 L 57124276 GHz | -12.46 dBm |
L 1] 556 GHz | -19,66 dBm
D3| M2 1] 30.08 MHz | 0.77 dB
) [ Measuring...  WRNNERCED “i‘:aseﬂiu; y
Date: 16.APR.2018 18:33:10
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Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5745
Spectrum mv.“.r
Ref Level 30.00 dBm Offset 14,50 db & RBW 300 kHz
Att 30de SWT 1ms @ YBW 1MHz  Mode Sweep
@ 1Pk Max
D3[1] -0.23 de|
50'danm 38.8410 MHz
Occ Bw 19.260739261 MHz
10 dBm nNaf1] 6.99 dBm
R s 5.7489960 GHz
bt |
0 dBm = G
y \z
-10 dBm =
= e A, bt D
| w01 -10.010 dam
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 f 5.748986 GHz | 5.00 dBm [ 1
T1 1 57357293 GHz | -6,04 dBm Occ Bw 19.260739261 MHz |
T2 1 5.75488 GHz | -9.60 dBm
Mz 1] 5,726029 GHz | -18.95 dem |
D3, M2 1] 38,841 MHz | -0.33 dB !
T [ ] Measuring...  WRNNERCED mi‘:fdl:;z %
Date: 16.APR.2018 18:34:02
Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5785
Spectrum mv‘""
Ref Level 30,00 dBm  Offset 14,50 db & RBW 300 kHz
Att 30 dB SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] -0.14 de|
50/dan 37.9620 MHz|
Occ Bw 18.261738262 MHz
10 dBm sM1[1] 2 TBuh.sﬁ'ﬁdcnjlzn
it i A A s 78855 Z
0 dBmr \;) i = Y
-10 dBm
M2 - W”/ \Ww\mﬂ D3
e -—1D1 20,430 dBm >
-30 dBm
-40 dem
=50 dBm
-60 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1| 5.788556 GHz 5.57 dBm | | )
i 1 5.7750291 GHz -5.08 dBm Qcc Bw 18.261738262 MHz
T2 1 5.7941908 GHz -5.03 dBm
S | 1] 5.765579 GHz -20.64 dém |
3, M2 1] 37.062 MHz -0.14 d8
) [ ] Measuring...  WANNERCED 151;4'354':3 y

Dater 16.APR.2018 18.:34:51
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Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
Test Model 802.11ac(VHT20) mode Frequency(MHz) 5825
Spectrum mv'""
Ref Level 30.00 dBm Offset 14,50 db & RBW 300 kHz
Att 30dB SWT 1ms @ VBW 1 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.35 dB|
e 26.2940 MHz
Oce Bw 17.942057942 MHz
10 dBm [YE M1[1] 5.99 dBm|
5.8222830 GHz
i ¥
-10 dBm j \
i / \'\)\\ D3
i %Q.QI'HEIBM A e, |
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1] 5.822283 GHz | 5.00 dBém | | i
T1 1] 5.816049 GHz | -2.94 dBm Occ Bw 17.942057942 MHz |
T2 i 5.833001 GHz | -3.36 dBm |
mz| 1] 5.812682 GHz | -19.93 dém |
D3, M2 1] 26,294 MHz | 0.35 dB !
il Measuring...  GEUARRAED TeoTo y

Date: 16.APR.2018 18:35:32
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11n(HT40) mode Frequency(MHz) 5190
Spectrum mv.“.r
Ref Level 30.00 dBm Offset 14,50 db & RBW 500 kHz
Att 30de SWT 1ms @ VBW 2 MHz  Mode Sweep
@ 1Pk Max
D3[1] 0.41 dB)|
e 60.9190 MHz
Occ Bw 36.523476523 MHz
10 dBm L%N 7.40 dBm
B SEL TS - 5.2007090 GHz
odem " o el /M i
-10 dBm / \
Mz .// N .
STaE =01 -18.600%RmE IR
WW\,“M
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 f 5.200709 GHz | 7.40 dém [ 1
T 1] 5.1719381 GHz | -0,43 dBém Oce Bw 36.523476523 MHz |
T2 1 5,2084615 GHz | -1.35 dBm
Mz 1] 5,166104 GHz | -19.67 dem |
D3, M2 1] 60,010 MHz | 0.41 de !
il | Heasuring...  WHAMRANEY Teoro 4
Date: 16.APR.2018 18:37:04
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11n(HT40) mode Frequency(MHz) 5230
Spectrum mv‘""
Ref Level 30,00 dBm  Offset 14,50 dB & RBW 500 kHz
Att 30de  SWT 1ms @ VBW 2 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.06 dB)]
e 45.1550 MHZ
Occ Bw 36.443556444 MHz
—_—— i1 Mi[1] 6.62 dBm
e rs 5.2283220 GHz|
0 dBm /‘”ﬁ
-10 dBm
= D1 -19.280 dB
Rl Wwvww.lv S TUA
=3 dem
40 dBm
=50 dBm
-60 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1| 5.228322 GHz 6.62 dBm | | )
i 1 £.2110381 GHz 0.56 dBm Qcc Bw 36.443556444 MHz
T2 1 5.2483816 GHz -0.18 dBm
mz| 1] 5.208901 GHz -19,19 dém |
D3| M2 1] 45,155 MHz 0.06 dB
i I T 1‘;?.4:‘357':;3 Y
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UNII Band [I-A
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Test Model 802.11n(HT40) mode Frequency(MHz) 5270
Spectrum mv.“.r
Ref Level 30.00 dBm Offset 14,50 db & RBW 500 kHz
Att 30de SWT 1ms @ YBW 2 MHz  Mode Sweep

@ 1Pk Max
D3[1] -0.07 de|
50'danm 41.3390 MHz
Occ Bw 36.283716284 MHz,
10 dBm (YL M1[1] 6.00 dBm)
. 5.2642460 GHz
i U‘"’M\'JW m,\/\,fwv\fvz
-10 dBm / L\
M2, \q
dBr—{D1 20,000 dBm .
Pt LT MM\M‘MMKN
dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.27 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1] 5.264246 GHz | 6.00 dBm | | i
T1 1 52517782 GHz | -0,72 dBm Occ Bw 36283716284 MHz |
T2 i 5.2880610 GHz | 0.10 dBm
mz| 1] 5249121 GHz | -19.70 dem |
D3, M2 1] 41,330 MHz | -0.07 db !
) [ ] Measuring...  WRNNERCED mi‘:fsl:;: y
Date: 16.APR.2018 18:38:44
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11n(HT40) mode Frequency(MHz) 5310

Spectrum mv.“.r
Ref Level 30.00 dBm Offset 14,50 db & RBW 500 kHz
Att 30de SWT 1ms @ YBW 2 MHz Mode Sweep
@ 1Pk Max
D3[1] -0.03 dB
20 dam 87.6220 MHz|
Ocec Bw 36.443556 444 MHz|
10 a8m poaclll s 324;;326Hﬂdcljl'!n
: z
i T‘L,J‘\-'\mmfv\ww /‘U\w v-l"‘ur-""“’!‘*x Mo
-10 dBm f K
M2 \
0-d8m—D1 -20,720 dori L] ME:\“M
| aaemtie)
-40 dBm
-50 dBm
-60 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.324386 GHz | 5.28 dbm | | j
T1 1| 5.28185681 GHz | -1.73 dBm Occ Bw 36443556444 MHz |
T2 L 5.3283017 GHz | -3.31 dBm
L 1] 5.289141 GHz | -21.14 dBm |
D3, M2 1] £7.622 MHz | -0.03 db
il | ™easuring...  MRANMRLED S 3020 4
Date: 16.APR.2018 18:39:25
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11n(HT40) mode Frequency(MHz) 5510

Spectrum mv.“.r

Ref Level 30.00 dem Offset 14,50 db & RBW 500 kHz
Att 30de SWT 1ms @ YBW 2 MHz Mode Sweep
@ 1Pk Max

D3[1] -0.17 dB|

20 dBm 63.6960 MHz

Occ Bw 36.603396603 MHz|

10 dém L M1[1] 7.91 dBm

T i e J"U“*Wﬁ 5.5056040 GHz|
/A.r’w 2

0 dBm

-10 dem /

s o
le -15,09Fdem i .

-30 dBm

-40 dBm

-30 dBm

-60 dBrmn

CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc
M1
T1
T2
m2| |
D3, M2

X-value | Y-value | _ Function Function Result |
5.505604 GHz | 7.91 dbm | | j
5.481685681 GHz | -0.48 dBm Occ Bw 36.603396603 MHz |
55284615 GHz | -1.83 dBm
5.485864 GHe | -18,31 dBm |
63,606 MHz | -0.17 dB

[ e e )

18:40:18

‘[ ] Measuring...  ENNERRNY 1‘.!14753_2

Date: 16.APR.2018 18:40:18

Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11n(HT40) mode Frequency(MHz) 5590

Spectrum mv‘""

Ref Level 30,00 dBm  Offset 14,50 dB & RBW 500 kHz
Att 30 dB SWT 1ms @ VBW 2 MHz Mode Sweep
@ 1Pk Max

D3[1] -0.43 dB|
20 dbm 60.1800 MHZ
Occ Bw 386.603396603 MHz|
10 dBm 1M1 M1[1] 6.94 dBm

‘;ﬁw‘h Sy DA 5.5805690 GHZ

ol
=

0 dBmr

[
| —

-10 dBm

M2
W}l&%nau e IEW, S ;

-30 dBm

-40 dBm

-30 dBm

-60 dBm

CF 5.59 GHz 1001 pts Span 80.0 MHz
Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1l [ 5.560569 GHz .94 dbm | [ ]
T1 5.5716983 GHz 0.22 dBm Occ Bw 36.603396603 MHz
T2 5.6083017 GHz -1.42 dBm
Mz | 5.566104 GHz -18.66 dém |
D3 M2 60.18 MHz -0.42 de

‘_[ ] Measuring...  EARERRNY mi:u':g %

i L

Dater 16.APR.2018 18:41:21
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11n(HT40) mode Frequency(MHz) 5670

Spectrum mv'""

Ref Level 30.00 dem Offset 14,50 db & RBW 500 kHz

Att s0de SWT 1ms @ VBW 2 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.86 dB
20 dem 78.6810 MHz
Occ Bw 40.279720280 MHz
1% x . 5 666(;;:]«10.165'.'71
At P e >
_— ) ey

-10 dBm :
Mz . - F“er %M
| Toonfieetn -10.330 dBm sy

-30 dBm
-40 dBm
50 dBm
-60 dBm
CF 5.67 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.566404 GHz | 6,68 dbm | | j
T1 1| 5.6515385 GHz | -3.26 dBm Occ Bw 40.27972028 MHz |
T2 L 56018162 GHz | -14.10 dBm |
L 1] 5531319 GHz | -19.66 dBém
D3, M2 1] 78,681 MHz | 0.86 de
"[ Measuring... MUUARLLLE "i‘:‘%ﬂ;i 4
Z

Date: 16.APR.2018 18:42:13
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Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
Test Model 802.11n(HT40) mode Frequency(MHz) 5755

Spectrum mv.“.r
Ref Level 30,00 dBm  Offset 14,50 b @ RBW 500 kHz
Att 30de SWT 1ms @ VBW 2 MHz  Mode Sweep
@ 1Pk Max
D3[1] -0.04 dB|
e 74.3260 MHZ
Occ Bw 36.923076923 MHz|
10 dem ML M1[1] 6.93 dBm)
PO B T 5.7405340 GHz|
odBm L e b
/ \
-10 dBm
M2 | — o
pfm 01 -10.070 dam. \WVM"“ OBl
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.740534 GHz | 6.93 dBm | | 1
T 1] 57366184 GHz | -2.46 dBm Oce Bw 36.923076923 MHz |
T2 1 5.7735415 GHz | -3.54 dBm
m2| 1] 5717436 GHz | -19,33 dBm |
D3| M2 1 74,326 MHz | -0.04 d8 |
il | Heasuring...  WHAMRANEY Teora 4
Date: 16.APR.2018 18:43:16
Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
Test Model 802.11n(HT40) mode Frequency(MHz) 5795

Spectrum :nv:r

Ref Level 30.00 dBm Offset 14.50 dB & RBW 500 kHz

Att 30 d& SWT 1ms @ VBW 2 MHz Mode Sweep
@ 1Pk Max

D3[1] -0.60 dB
20 dBm 60.2600 MHZz
Occ Bw 36.523476023 MHz|
10 dem M1[1] M1 5.14 dBm|
5.8088260 GHz|

FE! il e S /\.M”"!«'J’ o

i I 3] e, | ot T o

/ |
8 Mk

D3
03, -20.88h dem S T B

U..\/\nj\n;’\
-30 dBm
-40 dBm
-S0 dBm
-60 dBm
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1| 5.808825 GHz 5.14 dBm | [ ]
T1 1 57767782 GHz | -1.432 dBm Ot Bw 36.523476523 MHz |
T2 1| 5.8133017 GHz -2.33 dBm
mz| | 1] 5,750905 GHz | -20,14 dBm |
D3 M2 1| 60.26 MHz -0.60 dB
il | teasuring...  WNMNSEAND e Y
G

Date: 16.APR.2018 18:44:00
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT40) mode Frequency(MHz) 5190
Spectrum [@]
Ref Level 30.00 dBm Offset 14,50 0B @ RBW 500 kHz
Att 30d8 SWT 1ms @ YBW 2 MHz  Mode Sweep
@ 1Pk Max
D3[1] -0.21 dB
SR 57.9420 MHz
Occ Bw 36.443556444 MHz|
10 dBm L M1[1] 7.33 dBm
e ey o [ = 5.1881620 GHz,
odBm Pk -
-10 dBm "LJ[ \
ey 18710 dorp A% v Ea.f\h
30 dBm
40 dBm
-50 dBm
50 dBm
CF 5.19 GHz 1001 pts Span 60,0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _ Function Function Result |
M1 1 5.188162 GHz 7.33 dBm
Ti] 1 5172018 GHz | -0.62 dBm | Oco Bw | 36, 443556444 MHz |
T2 L 5.2084615 GHz | -0.89 dBm |
M2 1 5.16954 GHz | -18.72 dem
= £7.042 MHz | -0.21 B |
il | ™easuring...  MRANMRLED "i‘:ﬁs':;: 4
Date: 16.APR.2018 18:44:58
Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT40) mode Frequency(MHz) 5230

Spectrum mv‘""
Ref Level 30,00 dBm  Offset 14,50 dB & RBW 500 kHz
Att 30de  SWT 1ms @ VBW 2 MHz Mode Sweep
@ 1Pk Max
D3[1] -0.20 dB|
20 dBm 49.3910 MHZ|
Occ Bw 36.283716284 MHz
ftiBi M1[1] M1 6.68 dBm
) R 5.2431870 GHz
0 dBm: /
-10 dBm
M2, 5
—20dem D1 -19.320 dBm
Vursdrns e RSl T T
307U
-40 dBm
=30 dBm
-60 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1l 5.243187 GHz 6,60 dBm | [ ]
T1 1 £.212018 GHz -0.20 dBm Occ Bw 36.283716284 MHz
T2 Y 5.2483017 GHz -0.63 dBm
Mz 1] 5.209141 GHz -19.38 dem |
D3 M2 1| 49.301 MHz -0.30 de
\ <1
i I T it y

Dater 16.APR.2018 18:45:41
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Emission Bandwidth&99% Occupied Bandwidth

UNII Band [I-A

EMITEK

Access to the World

Test Model 802.11ac(VHT40) mode Frequency(MHz) 5270
Spectrum mv.“.r
Ref Level 30.00 dBm Offset 14,50 db & RBW 500 kHz
Att 30 de SWT 1ms @ YBW 2 MHz Mode Sweep

@ 1Pk Max
D3[1] 0.12 d8
20 dBm 41.6380 MHz|
Occ Bw 36.283716284 MHz
10 dBm (YL M1[1] 5.98 dBm
5.2609690 GHz
e P i T2
it /“/\f MM—W’WWM \
-10 dBm
5/ s
dBrm—D1 20,020 dBm vy
WW pe ‘bm
=30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.27 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5260959 GHz | 5.98 dbm | | j
T1 1 5.2518581 GHz | -0.77 dBm Occ Bw 36.2837 16284 MHz |
T2 L 52881410 GHz | -1.55 dBm
L 1] 5248981 GHz | -19,69 dBém |
D3, M2 1] 41,638 MHz | 0.12 dg
‘[ ] Measuring... EEUMRRLEY "i‘:‘ﬁs':g 4
Date: 16.APR.2018 18:46:26
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A

Test Model 802.11ac(VHT40) mode Frequency(MHz) 5310
Spectrum mv.“.r
Ref Level 30.00 dBm Offset 14,50 db & RBW 500 kHz
Att 30 de SWT 1ms @ YBW 2 MHz Mode Sweep

@ 1Pk Max
D3[1] 0.19 d8
20 dBm 58.1820 MHz,
Occ Bw 36.443556444 MHz
10 dBm it M1[1] 4.76 dBm|
5.3079220 GH
odem TLAf s A b i ek i tha S i
-10 dBm / ‘&\
m_-;/ h D3
2N dRm—ip4 53340 oy =i
48 em
-40 dBm
-50 dBm
-60 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.307922 GHz | 4.76 dbm | | j
T1 1 5.2519381 GHz | -1.89 dBm Occ Bw 36.443556444 MHz |
T2 L 5.3283B16 GHz | -2.05 dBm
L 1] 5269301 GHz | -21,49 dBém |
D3, M2 1] £8.182 MHz | 0.19 dB
il | ™easuring...  MRANMRLED i 4

Date: 16.APR.2018 18:47:15

TRF No.: FCC 15.407/A

Page 52 of 157

Report No.: ES180411018W02 Ver.1.0



Emission Bandwidth&99% Occupied Bandwidth
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UNII Band [I-C

Test Model 802.11ac(VHT40) mode Frequency(MHz) 5510
Spectrum mv.“.r
Ref Level 30.00 dBm Offset 14,50 0B @ RBW 500 kHz
Att 30de SWT 1ms @ YBW 2 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.26 dB|
20 dam 72.4880 MHz|
Occ Bw 36.6033926603 MHZz|
10 d&m M1[1]M1 7.44 dBm
B P—— ~ " 5.5219880 GHz
0dBm /“JM -
-10 dBm
Mz ol
WD} -18,560 a‘ar'n/ \’\"J\“ A g vy 23
30 dBm
-40 dBm
-50 dBm
50 dBm
CF 5.51 GHz 1001 pts Span 60,0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.521988 GHz | 7.44 dBm [ 1
T1 1| 5.4819381 GHz | -0.51 dBm Occ Bw 36.603396603 MHz |
T2 1 55285415 GHz | -2.16 dBm
Mz | 1] 5.476753 GHz | -18.98 dém |
D3 M2 1] 72,488 MHz | 0.26 dB |
il | ™easuring...  MRANMRLED "i‘:‘%‘::’; 4
Date: 16.APR.2018 18:48:16
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11ac(VHT40) mode Frequency(MHz) 5590

Spectrum mv‘""
Ref Level 30,00 dBm  Offset 14,50 dB & RBW 500 kHz
Att 30de  SWT 1ms @ VBW 2 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.35 dB|
20 dBm 71.1290 MHZ|
Occ Bw 36.923076923 MHz
10 dBm M1 M1[1] 7.36 dBm)|
T V’\'M«.—mxf‘w MMMV_N 5.9835260 GHz
0 dBm =
-10 dBm
M2 :
- 01 -18.640 dBm: A o) ol
-30 dBm
-40 dBm
=30 dBm
-60 dBm
CF 5.59 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value Function | Function Result |
M1 1l 5.563526 GHz 7,36 dbm | [ ]
T1 1 5.5716983 GHz -0.20 dBm Occ Bw 36.923076923 MHz
T2 Y 5.6086214 GHz -3.18 dBm
mz| Y 5.556673 GHz -18.76 dém |
D3 M2 1| 71.129 MHz 0.35 dB
) [ ] Measuring...  WANNERCED 151;4'550':;’: y
Date: 16.APR.2018 18:50:31
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Emission Bandwidth&99% Occupied Bandwidth UNII Band II-C
Test Model 802.11ac(VHT40) mode Frequency(MHz) 5670

Spectrum mvz
Ref Level 30.00 dem Offset 14,50 db & RBW 500 kHz
Att 30de SWT 1ms @ YBW 2 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.40 dB|
20 dam 76.7230 MHz|
Occ Bw 40.359640360 MHz|
10 dBm M1 M1[1] 6.67 dBm
J’JMMWXF\ TR DU S 5.6681620 GHz
0 dem: "'y‘. \
-10 dBm -
M2 s e v o e LT Fasd e, o
—rofetr D1 10,330 dem
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.67 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5568162 GHz | 6,67 dbm | | j
T1 1! 5.6512987 GHz | -4.88 dBm Occ Bw 40.35964036 MHz |
T2 i 56016583 GHz | -13.18 cbm |
L 1] 5533237 GHz | -19,15 dBm |
D3, M2 1 76,723 MHz | 0.40 de
T . : Teoasie
[ Measuring...  GRANERAEN 185134 F

Date: 16.APR.2018 18:51:34
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Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
Test Model 802.11ac(VHT40) mode Frequency(MHz) 5755
Spectrum [@]
Ref Level 30.00 dBm Offset 14,50 0B @ RBW 500 kHz
Att 30de SWT 1ms @ YBW 2 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.41 dB|
20 dam 74.9650 MHz|
Occ Bw 37.002997003 MHz|
10 dBm kA1 M1[1] 6.36 dBm|
A Tiod s 5.7579570 GHz
0dBm ;yf W‘%"
-10 dBm |
M2 e 3
-oaBpuw 01 195640 i S el
30 dBm
-40 dBm
-50 dBm
50 dBm
CF 5.755 GHz 1001 pts Span 60,0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5757957 GHz | 6.36 dBm [ 1
T1 1 5.7366184 GHz -1.45 dBm Occ Bw 37.002997003 MHz
T2 L 57736214 GHz | -4.04 dBm |
Mz | 1] 5718357 GHz | -19.60 dém |
D3 M2 1] 74,065 MHz | D.41dB |
) [ ] Measuring...  WRNNERCED mi‘:sszl:;z y
Date: 16.APR.2018 18:62:20
Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI
802.11ac(VHT40) mode Frequency(MHz) 5795

Spectrum

Ref Level 30.00 dBm

(=]

Offset 14,50 db & RBW 500 kHz

Att 30de SWT 1ms @ YBW 2 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.24 dB|
20 dam 70.4900 MHz|
Occ Bw 36.683316683 MHz
10 dBm '] M1[1] 5.82 dBm
5.7795750 GHz
T1 S —— PN
i /_-r*" MNv\/\f\ T T\(
-10 dBm |
e ) / \ﬂ L -
mw‘} D1 -20,180 dBm ] i, A
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5779575 GHz | 5.52 dbm | | j
T1 1| 5.7767782 GHz | -1.38 dBm Occ Bw 36.683316683 MHz |
T2 L 55134615 GHz | -2.58 dBm
L 1] 5761434 GHz | -20,38 dBm |
D3, M2 1] 70.40 MHz | 0.24 de
‘[ ] Measuring... MUUARLLLE "i‘:ssg':;’: 4
Z
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Emission Bandwidth&99% Occupied Bandwidth UNII Band |
Test Model 802.11ac(VHT80) mode Frequency(MHz) 5210
Spectrum mv.“.r
Ref Level 30,00 dem Offset 14,50 dB & RBW 1 MHz
Att 30de SWT 1ms @ YBW 3 MHz  Mode Sweep
@ 1Pk Max
D3[1] -0.04 dB|
e 80.560 MHZ
Occ Bw 75.444555445 MHz
10 dBm M1[1] 2.59 dBm|
5.237810 GHz|
S 1 A | ¢
7’\»\, i RVl TRV “T
-10 dBm g l
20 dBm M .
D1 -23.410 dBm/ %
-30 dBm 5 wfl T VTSI Y PR TS RETIATY |
-40 dBm
-50 dBm
-60 dBm
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 f 5.23781 GHz | 2.50 dBm [ 1
T 1] 5.172597 GHz | -4.20 dém Oce Bw 75.444555445 MHz |
T2 1 5.248042 GHz | -3.66 dBm
Mz 1] 5.17024 GHz | -23.45 dem |
D3, M2 1] 80.56 MHz | -0.04 dB !
‘[ ] Measuring... EEUMRRLEY "i‘;fd'::’: 4
Date: 16.APR.2018 18:54:14
Emission Bandwidth&99% Occupied Bandwidth UNII Band II-A
Test Model 802.11ac(VHT80) mode Frequency(MHz) 5290
Spectrum :nv:r
Ref Level 30.00 dBm Offset 14.50 dB & RBW 1 MHz
Att 30 de SWT 1ms @ VBW 3 MHz Mode Sweep
@ 1Pk Max
D3[1] 0.35 dB)]
20 dBm 80.720 MHz|
Occ Bw 75.444555445 MHz
T M1[1] 1.52 dBm
M1 5.263630 GHz|
0 dBm: = X F
7 L SV PP Y WV IPT
-10 dBm /f )
-20 dBm = .
D1 24480 ﬁamf [ﬂ
-30 dB[{r‘\ PSR T T IWMWMM*‘WM
-4 dBm
-50 dBm
-60 dBm
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.26363 GHz 1.52 dBm | | )
ijz 1 5.252438 GHz | -3.82 dBm Occ Bw 75444555445 MHz |
T2 1 5.327882 GHz -4.72 dBm
Mz, 1] 5.24972 GHz | -24.85 dém |
p3| M2 1] B80.72 MHz 0.35d8 |
‘[ ] Measuring...  MEERERNEN 1‘;:?;-,5':}3 y
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Emission Bandwidth&99% Occupied Bandwidth

Test Model

Emission Bandwidth&99% Occupied Bandwidth

Test Model

TRF No.: FCC 15.407/A

EMITEK

Access to the World

UNII Band [I-C

802.11ac(VHT80) mode Frequency(MHz) 5530
Spectrum :nvz
Ref Level 30.00 dBm Offset 14,50 dB @ RBW 1 MHz
Att 30 de SWT 1ms & VBW 3 MHz Mode Sweep

@ 1Pk Max
D3[1] -0.36 dB|
20 dam 80.400 MHz
Occ Bw 74.965034965 MHz
T Mi[1] 3.32 dBm
’“‘1 5.548700 GHZ
odem - = Pl X, L
f‘;f“"\, N bV ‘K
-10 dBm
w L
20 dBm o
D1 -22.680 dBm—F !
i Mo e
. HE I Y LA Tt
-40 dBm
50 dBm
60 dBm
CF 5.53 GHz 1001 pts Span 160.0 MHz

Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 5.5487 GHz 3,32 dbm | | ]
T1 1 £.402597 GHz -2.68 dBm Occ Bw 74.965034965 MHz
T2 1] 55675562 GHz -3.72 dBm
Mz I 1] 5.49004 GHz -22,27 dBém |
pz| mz| 1] 80,4 WMHz -0.36 dB

i I T 1‘;?.4:‘555':3 y

Date: 16.APR.2018 18:55.57

802.11ac(VHT80) mode

Spectrum

Frequency(MHz)

UNII Band II-C

5610

(=]

Ref Level 30.00 dBm
Att 30 de

Offset 14,50 dB & RBW 1 MHz

SWT 1ms @ VBW 3 MHz Mode Sweep

@ 1Pk Max

D3[1]
20 dBm

QOcc Bw

10 dém M1[1]

0 dBrmr

-0.24 dB

82.640 MHz
79.6043950604 MHZ
1.51 dBm)
5.590820 GHZz|

‘lf”
-10 dBm

-20 dBm A

r-—/)'"? §

D1 -24.,490 GE\!T:/

i o

a0.48m,

-40 dBm

-30 dBm

-60 dBm

CF 5.61 GHz 1001 pts

gpan 160.0 MHz

Marker

X-value | ¥-value | Function |

Function Result |

Type | Ref | Trc |
M1 i |
T1
T2

5.59082 GHz
5.572278 GHz
5.847882 GHz
M2 | 5.56972 GHz -24,30 dBm |
D3| M2 82.64 MHz -0.24 dB

1,51 dBm |
-4,20 dBm
-4.11 dBm

Oce Bw |

i

75.604305604 MHz

Measuring...
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Emission Bandwidth&99% Occupied Bandwidth UNII Band IlI

EMITEK

Access to the World

Test Model 802.11ac(VHT80) mode Frequency(MHz) 5775
Spectrum mv'""
Ref Level 30,00 dem Offset 14,50 dB & RBW 1 MHz
Att 30de SWT 1ms @ YBW 3 MHz Mode Sweep

@ 1Pk Max
D3[1] 0.34 dB|
20 dam 81.200 MHz
Ocec Bw 75.284715285 MHz|
10 dBm M1[1] 1.33 dBm
M 5.758060 GHz|
0dem T ~ |
i i A
-10 dBm j \
-20 dBm — i
D1 -24.670 dBrt- %
30 L A“-. el e
\jw,mm-wﬂ”‘/'" T I T,
-40 dBm
-50 dBm
-60 dBm
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _ Function Function Result |
M1 1 5.75806 GHz | 1.33 dBm | | 1
T1 1| 5.737438 GHz | -3.98 dBm Occ Bw 75.284715285 MHz |
T2 1 5.812722 GHz | -6.17 dBm |
m2| 1] 5.73458 GHz | -24,35 dBm
D3, M2 1] 981.2 MHz | 0.34 de

I
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Minimum Emission Bandwidth
Test Model 802.11a mode

Spectrum

UNII Band IlI
Frequency(MHz)

EMITEK

Access to the World

5745

(=]

Ref Level 30.00 dBm
Att 35 de

Offset 14,50 db & RBW 100 kHz

SWT 1 ms @ YBW 300 kHz  Mode Sweep

@ 1Pk Max

20 dem

D3[1]

10 dém

M1[1]

0.42 dB|
16.3040 MHZ|
3.89 dBm
5.7387660 GHz

0 dBmr

[

£y | I T O N |

D1 -2,110d

-10 dBm

B

P Ll [ | P 2o e

-20 dBm

P ekl

]

-40 dBm

-50 dBm

-60 dBm

CF 5.745 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function

Function Result |

M1 1]
Mz | 1]

=

5.738766 GHz |
5,736848 GHz
16,304 MHz |

3.80 dBm |
2,12 dbm |
0.42 db

1'[

Measuring...

Date: 16.APR.2018 14:18:01

Minimum Emission Bandwidth
Test Model 802.11a mode

Spectrum

UNII Band IlI
Frequency(MHz)

16.04.201:
14:18:01

%

5785

(=]

Ref Level 30.00 dBm
Att 35 de

Offset 14,50 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

@ 1Pk Max

20 dBm

D3[1]

10 dem

Mi[1]

0.46 dB)
16.3040 MHz
2.78 dBm
5.7800050 GHz

0 dBmr

) i T
A et

D1 -3.220d
-10 dBm

Brri

[

P e et

-20 dBm

sl

-40 dBm

gy
Lj

T

-50 dBm

-60 dBm

CF 5,785 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | ¥-value | _Function |

Function Result

M1 1]
M2 H|

pa| mz| 1]

5.780005 GHz
5.776846 GHz |
16.304 MHz

2.78 dBm
-3.48 dBm |
0.46 dp

1'[

—
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EMITEK

Access to the World

Minimum Emission Bandwidth UNII Band Il
Test Model  802.11a mode Frequency(MHz) 5825

Spectrum n%:‘

Ref Level 30.00 dem  Offset 14,50 db & RBW 100 kHz

Att 35de SWT 1ms & YBW 300 kHz Mode Sweep
@ 1Pk Max
D3[1] 0.31 dB|
16.2640 MHZ|
20 dBm M1[1] 2.51 dBm|
5.8200050 GHz
10 dem
M1
0 dem M, 4 % L 4 PR | N Y T 7
Waaenar o g A gt | g g Al gt A

D1 -2,490 dem

-10 dBm J/ T
-20 dBm \\"‘
N\.MN,,( w Mt o ad
anian

-30 dgr it f
MM T "TJIDJWWW‘IW
-40 dBm
-50 dBm
-60 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function Function Result |
ML L 5520005 GHz | 251 dbm |
LB 1] 58166886 GHz | -2,597 dbm |
D3, M2 1 16.264 MHz | 0.31 dB |
= = =
T [ Measuring... -.-IlII" mi:'zs‘zéi %
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